
Brazos-Colorado Alliance

Lower Colorado
River Authority

Brazos River
Authority

In Conjunction with:
    City of Hutto
    City of Round Rock
    Texas Water Development Board

Lower Brushy Creek
Wastewater Master Plan
January 31, 2001



Brazos-Colorado Alliance

Lower Colorado River Authority
Brazos River Authority

In Conjunction with:
    City of Hutto
    City of Round Rock
    Texas Water Development Board

Lower Brushy Creek
Wastewater Master Plan

January 31, 2002

Prepared For:
Lower Colorado River Authority
3701 Lake Austin Blvd.
Austin, Texas  78703

Prepared By:
Camp Dresser & McKee Inc.
9111 Jollyville Road
Suite 105
Austin, TX  78759



Contents

Executive Summary...............................................................................................................ES-1
[...]
suitability for incorporation into a regional treatment scheme, and the requirement for new
treatment plants is analyzed for consistency with the collection system alternatives presented in
Section 4.  Also described are anticipated effluent standards for future wastewater discharges
and the potential for wastewater reuse.  The wastewater treatment recommendations are
provided in Section 7.

5.1 Evaluation Approach
In evaluating different wastewater treatment scenarios, a uniform basis is required for
comparison of alternatives.  To be consistent with wastewater collection alternatives, which of
necessity incorporate wastewater conveyance capacities sufficient to serve the Lower Brushy
Creek watershed at buildout, a similar buildout capacity basis is adopted for the wastewater
treatment evaluation.  Treatment scenarios are compared using the wastewater flow projections
for the year 2030, recognizing that phasing is necessary to efficiently provide physical facilities
to treat the flows generated in the years prior to buildout.  In 2030, average daily wastewater
flows are projected at 6.0 MGD without Hutto flows, or approximately 7.0 MGD with Hutto
flows.

The wastewater treatment alternatives were compared assuming a required treatment capacity
of 8.0 MGD.  By planning for 8.0 MGD, flow would be at less than 90% capacity in 2030, when
flow is expected to plateau.  This would give a comfortable margin of excess capacity and the
plant would not require further upgrade.  In actuality, decisions made on the basis of an 8.0
MGD ultimate size should still be valid for a plant of slightly greater or lower capacity.  Phasing
for the project would likely consist of an interim facility, followed in a few years by an initial 6.0
MGD permanent plant, and then a subsequent 2.0 MGD expansion.  The projected timing of the
various phases is discussed in Section 8.

As presented in Section 3, the three alternatives include building a regional facility, pumping
the wastewater flow back to the Brushy Creek Regional facility (BCR WWTP), or a combination
of both.  The first and third alternatives require analyzing the wastewater treatment options that
could be implemented at a new regional site.  The second and third alternatives require
understanding the existing BCR WWTP.

What follows is a discussion of the factors to be considered in selecting a site and treatment
technology for the new Lower Brushy Creek Regional facility.  First, the existing treatment
plants affecting the area and the BCR WWTP are discussed.  Included in this discussion is the
expansion possibilities at this plant.  Some consideration is given to the treatment of wastewater
generated before the new regional plant is in place.



Page 6-2

5.2 Evaluation of Existing Plants
In order to analyze the treatment possibilities within the study area both the small plants – less
than 1 MGD – currently serving the study area and the Brushy Regional Plant are discussed.

5.2.1 Small WWTP Plants
The Lower Brushy Creek service area contains three existing wastewater treatment plants that
are evaluated for suitability of incorporation into a regional treatment scheme.  These consist of
two small package plants serving the Windermere and Timmerman developments on the south
side of the study area, and the Hutto WWTP.  In considering potential for expansion into a
regional facility, the two smaller plants suffer from numerous limitations including:

" Plants are located in outlying parts of the service area, making it infeasible to serve large
portions of the Lower Brushy Creek drainage area;

" Sites are too small for further expansion and/or are nearly surrounded by development;

" Treatment facilities are in poor condition and/or have nearly expended their useful life.

Of the existing plants, only the Hutto WWTP is considered a potential candidate for continued
use in a regional treatment scheme. The LCRA/BRA Alliance operates a 0.2 MGD WWTP, but
the location of the plant is too far north to serve larger areas in the Lower Brushy Creek basin
without extensive pumping.  Additionally, this plant is nearing its treatment capacity, and an
expansion program for the facility has recently begun.  The Hutto plant site is large enough to
accommodate additional treatment units, and the size of the plant expansion is currently under
evaluation.  Based on growth projections in the immediate service area, it is assumed that the
Hutto WWTP would have an ultimate buildout flow of 0.95 MGD.  Thus, the enlarged Hutto
WWTP could serve in a regional treatment scheme to offload flow from a new Lower Brushy
Creek regional facility further south.

5.2.2 Brushy Creek Regional Wastewater Treatment Plant
The existing Brushy Creek Regional Wastewater Plant (BCR WWTP) is currently permitted for a
flow of 11.8 MGD.  Permit requirements dictate that it must achieve 10/15/3/4 mg/L (CBOD,
TSS, N-NH3, DO).  The plant currently uses conventional aeration followed by secondary
clarifiers.  The clarifier effluent is disinfected and dechlorinated before being discharged into
Brushy Creek.  The sludge is dewatered on site and landfilled.  Table 5 – 1 presents the schedule
capacity demands of the BCR WWTP Brushy Creek Plants.

Year

Average Daily
Flows at

Brushy Creek
(MGD)

2001 11.8
2007 16.8
2015 30
2020 40

Ultima
te 45

Table 5–1 Projected Flows for Brushy Creek Regional WWTP



Page 6-3

The ultimate capacity of the Brushy Creek WWTP site is 45 MGD.  Under the Alternative 2
scenario, when all the wastewater flow from the Lower Brushy Creek study area would go to
the BCR WWTP, there is concern that the 7 MGD contributed from Lower Brushy would limit
the BCR WWTP from serving its predetermined collection area.  One advantage of Alternative 3
is that it would not affect ultimate build out, as the flows would be directed to a Regional
WWTP once sufficient treatment capacity was in place at the new site.  The one effect of
Alternative 3 would be to move the expansion plan for the existing plant up by several years.

The expansion of the BCR WWTP would follow the current layout, utilizing the existing master
plan developed by HDR Engineering in 1994.  Another 10 MGD of capacity could be added as
shown in Figure 5-1.  The plant currently uses conventional aeration followed by secondary
clarifiers.  The clarifier effluent is disinfected and dechlorinated before being discharged into
Brushy Creek.  The sludge is dewatered and landfilled.

A brief list of the changes to achieve the additional 10 MGD of capacity at the existing plant is as
follows:

" Install two-12 MGD submersible pumps at the existing lift station.  This would bring the
ultimate capacity to 70 MGD with a firm capacity of 58 MGD with the largest pump out of
service.  This utilizes a peaking factor of 2.9.

" Consider a new mechanical bar screen.  Two existing mechanical bar screens can handle up
to 66 MGD, so a new mechanical bar screen is not required.  The hydraulics through the bar
screen channels should, however, be evaluated to verify peak flow capacity.

" Install a new vortex grit removal system.  Existing vortex grit removal system can handle
flows up to 30 MGD.

" Install two grit pumps similar to the existing pumps to remove grit from vortex hopper and
lift the grit into grit washer.

" Install one cyclone and one grit washer similar to the existing grit washers and cyclones.



Page 6-4

THIS PAGE LEFT BLANK INTENTIONALLY



Page 6-5

Insert Figure 5-1, which is a plant layout of BCR WWTP w/ expansions



Page 6-6

n basins to match existing four basins.  Existing basins utilize fine bubble aeration and are each
rated for 2.5 MGD.  Basin layout would effectively mirror the existing layout.

" It is anticipated that no new blowers are needed for this expansion.

" Install two more clarifiers to match existing two clarifiers.  Each clarifier is rated for 5 MGD.
New clarifiers would mirror existing clarifier arrangement.

" Install a new sludge pumping building to pump return activated sludge and waste activated
sludge.  Recommend mirroring the existing layout in the new building, as well as
evaluating the pump capacities and controls.

" Install a new chlorine contact basin similar to the existing basin.  Recommend connecting
the new basin to the existing basin to utilize the existing dechlorinating equipment and
cascade.

" Install new chlorination injection equipment at the head of the new chlorine contact basin.

" Evaluate the existing chlorinators and sulfonators and upsize the existing rotameters if
necessary to handle the increased flow.

" Evaluate the existing solids handling facility to handle the increased sludge flow.  Consider
installing a new building with new equipment to handle the increased sludge.  A new
building would need to be considered with it effect on ultimate flow.

The above changes would also require the installation of associated piping, valves, power, and
controls.

The plant has been laid out such that if the permit requirements change, it could be modified to
achieve a 5 / 5 / 2 / 1 / 5 mg/L (CBOD / TSS / N-NH3 / P-PO4 / DO) permit.  Modifications
would include, but not necessarily be limited to, the installation of anaerobic and anoxic basins
before the aeration basins and the installation of effluent filters after the clarifiers.

The flow expected to be lifted from the lower Brushy Creek basin would originate from areas
within the Round Rock ETJ.  A regional lift station would be sized and located to serve Forest
Creek, as well as those areas north of McNutt Creek.  The new lift station, along with collection
improvements, would allow the existing lift stations serving Forrest Creek to be taken offline.
The ultimate flow expected to be lifted to BCR WWTP is 2.2 MGD (8.0 MGD peak).  In the
future, re-evaluation of flows at the lift station, BCR WWTP, and the Lower Brushy Creek
Regional Plant will be necessary to determine the best economic plan to serve the area.

To properly analyze the feasibility of a new wastewater plant in Lower Brushy Creek,
appropriate design criteria must first be established.  The applicable design criteria are
described below.



Page 6-7

5.3 Design Criteria for Regional Wastewater Treatment Plant
Criteria necessary for the planning and design of a new regional wastewater treatment plant
were developed and are described in this section.  Also described are the operating
characteristics desired in this type of facility and the corresponding plant design philosophy.
Based on the established design philosophy and criteria, the required treatment processes and
major items of equipment were identified and are described in this section.

5.3.1 Projected Permit Limits
The site identified for a new regional WWTP is adjacent to Brushy Creek a few miles south of
the City of Hutto.  Treated wastewater would be discharged to Brushy Creek which flows into
the San Gabriel River, thence into the Brazos River.  Based on water quality modeling
performed by TNRCC, the projected TPDES permit limits for a new regional plant are shown
on Table 5-2.

Year CBOD5
(mg/L)

TSS
(mg/L)

Ammonia
(mg/L)

DO
(mg/L)

2005 10 15 3 4
2010 10 15 3 5
2020 10 15 2 5
2030 7 15 2 5

Table 5-2  Lower Brushy Creek Regional WWTP
Projected TPDES Discharge Permit Limits

The permit limits presented in Table 5-1 would require a conventional advanced secondary
wastewater treatment plant to achieve carbonaceous BOD removal and nitrification (conversion
of ammonia to NO¯3).  Under this scenario ammonia limits would become more stringent in
2020; however, the basic treatment process would not change although more care would be
required in plant operations.  The reduction in effluent CBOD in 2030 would require an
upgrade of the plant to incorporate tertiary filters.  For dissolved oxygen, the proposed 4 mg/L
DO limit should be met through conventional treatment processes.  Increasing the required DO
in 2010 to 5 mg/L would normally require that some type of post aeration measures be added.
Based on these limits, the plant should be designed initially to achieve 10/15/2/5 mg/L
CBOD/TSS/NH3-N/DO permit limits.

In addition to the basic 10/15/2 permit limits, the plant design should include provision for the
easy incorporation of effluent filters since they will be needed at some point prior to 2030.  Also,
noting that the upstream Cedar Park WWTP has a tertiary treatment permit including total
phosphorus (5/5/2/1 mg/L BOD/TSS/Ammonia/TP), it is possible that more stringent permit
limits could be added to the Lower Brushy Creek Regional WWTP in the future.  Accordingly, it
would be wise to provide a treatment process for the Lower Brushy Creek Regional plant that
could be easily upgraded to achieve phosphorus removal in the event it became a TPDES
requirement.

5.3.2 Design Criteria
Based on typical domestic wastewater strength, suggested design criteria for the regional
WWTP are shown in Table 5-3.



Page 6-8

Parameter Units
Regional Plant

@ Buildout
Flow

Average Day
Maximum Month
Peak 2 hour

MGD
MGD
MGD

6.0
7.5
15.0

Influent BOD5
Average Day
Maximum Month
Average Day
Maximum Month

mg/L
mg/L
lb/day
lb/day

200
250

10,000
12,500

Influent TSS
Average Day
Maximum Month
Average Day
Maximum Month

mg/L
mg/L
lb/day
lb/day

200
250

10,000
12,500

Influent Ammonia
Average Day
Maximum Month
Average Day
Maximum Month

mg/L
mg/L
lb/day
lb/day

15
20
750

1,000
Influent Phosphorus

Average Day
Maximum Month
Average Day
Maximum Month

mg/L
mg/L
lb/day
lb/day

7
10
350
500

Influent Temperature
Minimum
Maximum

ºC
ºC

17
31

Influent Alkalinity as CaCO3 mg/L >160
Effluent BOD

30-day Average mg/L 10
Effluent TSS

30-day Average mg/L 15
Effluent Ammonia

30-day Average mg/L 2
Effluent Phosphorus

30-day Average mg/L N/A
Effluent Dissolved Oxygen

30-day Average mg/L 5
Table 5-3  Lower Brushy Creek Regional WWTP

Design Criteria



Page 6-9

5.3.3 Desired Operating Characteristics
A future 8.0 MGD regional plant in the Lower Brushy Creek watershed would be smaller and
somewhat more remote compared to the existing Brushy Creek Regional WWTP, and it is likely
that staff would provide operations support using the existing plant as a base.  A logical
scenario would be to provide operator(s) for the new regional plant only during the day shift,
with plant monitoring and control capabilities provided at the existing plant.  Therefore, certain
operating characteristics are desirable considering the remoteness of the new regional plant and
the availability of staff to operate and maintain it.  These characteristics include the following:

" The plant should be simple to operate without requiring complex procedures or intensive
on-site monitoring.

" The plant should be capable of operating unattended.  This would normally be for two
shifts per day, although it should be possible to leave it unattended over a weekend if
necessary.

" The plant should reliably achieve discharge permit limits over all anticipated flow and
loading ranges.

" The plant should utilize conventional equipment that minimizes maintenance requirements.
Equipment requiring frequent or complex maintenance should be avoided.

" The plant should incorporate modern energy efficiency measures where feasible.

" The plant should have a low odor producing potential, and any odor generating processes
or equipment should be equipped with appropriate odor control measures, or at least be
capable of easily accepting odor controls in the future.

" The plant should be equipped with a Supervisory Control and Data Acquisition (SCADA)
system.  This will allow remote monitoring and control of the plant from the existing Brushy
Creek Regional facility.

5.3.4 Plant Design Philosophy
To be consistent with the desired operating characteristics, it is recommended that the plant be a
fully aerobic process that will minimize odors and reduce operations complexity.  For this
reason, primary clarifiers will not be considered, since these units would require handling raw
primary sludge, a difficult material, and would increase the odor-producing potential.
Attached growth processes, such as trickling filters or rotating biological contactors, is a proven
process and can be designed to achieve nitrification.  However, in warm climates significant
operations effort is required to control snails and filter flies, so this process is not considered
appropriate for the new regional plant.  Similarly, the provision of anaerobic digestion would
require more operator attention and would produce fugitive odors.  Accordingly, anaerobic
digestion will not be considered as a means of sludge stabilization.

Process alternatives for the new regional plant are described in a subsequent section.



Page 6-10

5.4 Treatment Process Evaluation
As a basis for evaluation of the treatment process and sludge processing options, and consistent
with the overall design philosophy, this report assumes that the ultimate 7 MGD Lower Brushy
Creek Regional WWTP (or 8 MGD if Hutto is a participant) would consist of the following
components:

" Influent pump station

" Headworks with screening and grit removal, and equipment for screenings and grit
dewatering and compaction

" Activated sludge treatment

" Secondary clarification

" Future effluent filters

" Wastewater disinfection

" Sludge processing facilities

" A small operations building with laboratory and maintenance area

" Required support facilities such as a plant water system, roads, and utilities

After screening and grit removal, the plant flow would be conveyed directly to secondary
treatment for removal of BOD, TSS, ammonia, and phosphorus.  Secondary treatment for the
Lower Brushy Creek Regional WWTP would be provided using one of several candidate
activated sludge processes.  After clarification, treated secondary effluent would be disinfected
and discharged.  Waste sludge from the activated sludge process would be transferred to the
sludge treatment facilities, either on-site or at the existing Brushy Creek Regional WWTP.

5.4.1 Process Alternatives
The activated sludge process exists in a variety of permutations, a number of which are in
common usage.  These include:

" Conventional activated sludge

" Oxidation ditch

" Sequencing batch reactor

" Contact stabilization

" Pure oxygen activated sludge

" Fixed film/activated sludge coupled processes



Page 6-11

Only the first three listed above are considered applicable for the Lower Brushy Creek Regional
WWTP.  These three are well-accepted processes with many successful installations.  Contact
stabilization is an activated sludge variation that has a small aeration zone with very limited
nitrification capability.  Pure oxygen would be suitable only for large plants and then only
under special circumstances.  Fixed film processes (e.g., trickling filters, rotating biological
contactors) work well, however, they will not be considered due to the difficulty in controlling
snails and filter flies in this climate.

In addition to the processes listed above, another activated sludge variant may be appropriate
to consider.  This is the membrane activated sludge reactor which has only recently been
introduced as a full-scale wastewater treatment technology.  The membrane reactor eliminates
external secondary clarifiers by filtering the water to beyond effluent treatment standards
through hollow fiber plastic membranes.  Because this technology is relatively expensive, one
approach is to size the membrane process for average flows and use a ballasted flocculation
enhanced high-rate clarification system for treatment of peak flows.  The membrane treatment
process and the activated sludge processes are described in greater detail later in this section.

Nutrient Removal Considerations
Given the likelihood that the permit for the Lower Brushy Creek Regional WWTP will require
nutrient removal, all of the recommended activated sludge processes would include a
bioselector basin upstream of the activated sludge aeration basin. The bioselector is an
improvement to the process that provides several benefits. The most significant benefit is that
sludge settling is improved in the secondary clarifiers through inhibition of filamentous bacteria
in the bioselector. Additionally, the bioselector will be designed to provide denitrification of
nitrates in the return activated sludge. Removing this nitrate component will aid in preventing
rising sludge due to denitrification in secondary clarifiers. Alkalinity is also released during
denitrification and recovered in the process. Although not anticipated, to provide total removal
of nitrogen, it would only be necessary to add an internal recycle of nitrified mixed liquor back
to the anoxic bioselector. Additionally, adding a small anaerobic bioselector upstream of the
anoxic bioselector would enable the plant to achieve biological phosphorus removal should it
ever be required.

In addition to providing biological nutrient removal, use of a bioselector will require a smaller
downstream aeration basin. And, as a result of denitrification, the total aeration system can be
downsized approximately 10%, which provides energy savings.

Conventional Activated Sludge
This alternative consists of a conventional activated sludge reactor incorporating an anoxic
bioselector.  The bioselector basin would not be aerated but would be completely mixed.
Return activated sludge would be introduced into this basin together with the raw influent
wastewater.

Activated sludge can be achieved in either complete mix or plug flow reactors; however, plug
flow reactors can be about 15% smaller. Basin size would be based on a design solids retention
time (SRT) in the 7 – 8 day range, which is the time required to achieve complete nitrification in
this climate during prolonged cold weather conditions.  Secondary clarifiers would be provided
downstream of the activated sludge reactor.



Page 6-12

Oxidation Ditch
The oxidation ditch is a long sludge age process that typically operates in an extended aeration
mode. The process generates less overall sludge and provides good buffering for peak flows
and variations in loading. To provide anaerobic and anoxic bioselectors, tankage would be
added to one end of the oxidation ditch, with narrow gates shunting water between the aerobic
and anoxic zones. Sizing of the oxidation ditch has historically been based on a SRT of 20 days
or more; however more recent practice is to size the process at about 12 days SRT.  Because of
this longer sludge age, a larger tank is required compared to conventional activated sludge.

Several varieties of oxidation ditch are in use. The most common types are those with horizontal
brush rotors, rotating discs, or mechanical aerators. All three varieties provide comparable
performance. Basin volumes and aeration power requirements for each system are
approximately equal. Each system would also require external secondary clarifiers and a sludge
pump station for recycling and wasting.

Sequencing Batch Reactor
Another variation of the activated sludge process is the Sequencing Batch Reactor (SBR), which
combines aeration and clarification in a single tank. At least two tanks are required. Typically,
the SBR would operate in an extended aeration mode using an SRT of 24 days.

In the typical operating scenario, the SBR is cycled through four treatment stages. In the fill
stage, raw wastewater is directed to one SBR tank while the contents are aerated and mixed.
After the tank is filled, influent flow is diverted to a second tank and the filled tank enters the
react stage. Mixing and aeration continue to reduce BOD and achieve nitrification. The aeration
may be cycled on and off to create an anoxic selector and provide denitrification. After the react
stage, mixing and aeration cease and the reactor enters the settling stage. Under quiescent
conditions, solid/liquid separation takes place. This is followed by the decant stage, where
clarified effluent is discharged and an appropriate quantity of sludge is wasted from the system.
The cycle is then repeated. In practice the treatment cycles are fully automated using motorized
valves, weirs, and controls.

SBRs offer the advantages of not requiring external secondary clarifiers or return activated
sludge pumps. However, discharge from the SBR after settling is rapid, and post-treatment
equalization may be required to reduce the size of downstream filtration and/or disinfection
facilities.

Membrane/Ballasted Flocculation System
The membrane/ballasted flocculation system is a hybrid system employing two state-of-the-art
treatment technologies, both of which have only recently been introduced. The system consists
of a membrane bioreactor in parallel with a ballasted flocculation enhanced high-rate
clarification process. Since the membrane system is relatively expensive, it would be used to
treat dry weather flows only. The ballasted flocculation system would be placed in operation to
treat peak wet weather flows above the membrane treatment capacity. The ballasted
flocculation process is more expensive to operate but inexpensive to construct, whereas the
reverse is true for the membrane system. Thus using ballasted flocculation for infrequent peak
wet weather flows provides a complementary process to membranes which would be used on a
daily basis for dry weather flows. For preliminary design, the membrane reactor would be



Page 6-13

designed for 8.0 MGD and the ballasted flocculation reactor would be designed for 12.0 MGD.
Flows reaching the plant in excess of 8.0 MGD would be routed to the ballasted flocculation
system.

Membrane bioreactors for wastewater treatment consist of hollow fiber microfiltration
membranes immersed in a conventional aeration basin. The membranes are capable of
producing effluent that far exceeds secondary discharge permit standards for BOD and TSS, so
no secondary clarifiers are required. Typically, the membrane bioreactor would be designed to
operate at a mixed liquor suspended solids level of 10,000-12,000 mg/L and an SRT of 30 days
or more. Due to the high MLSS level, the total reactor tank size is less than required with
conventional activated sludge. A bioselector would also be provided upstream of the
membrane bioreactor to achieve partial denitrification and save aeration energy.

The parallel ballasted flocculation process is a compact clarification system that incorporates
coagulation, flocculation, and ballasted sedimentation. The process uses microsand (100 - 150
µm) to enhance the flocculation and settling mechanisms. A coagulant is added to the influent
wastewater prior to entering a flash mix tank, where microsand and polymer are added. The
coagulant dosing rate is paced from an influent flow meter. The flow passes from the mixing
zone to a maturation zone, then to a compact clarifier containing lamella sedimentation tubes.
The microsand provides a large number of particles and contact area, enhancing the flocculation
rate and acting as ballast, thereby accelerating the sedimentation process. Clarified effluent is
discharged from the process over effluent weirs, and the resulting sludge, which contains a
mixture of sludge and microsand, is collected at the bottom of the clarifier and pumped to a
hydrocyclone where the sludge is separated from the microsand by centrifugal action. The
recovered microsand is then recycled back to the flash mix tank, and the separated sludge is
continuously wasted from the process. A small amount of new microsand is added to make up
for losses in the discharged sludge.

5.4.2 Process Comparison
The four processes described above can be compared based on reliability, flexibility,
complexity, performance, maintenance, and implementability. Using these criteria, a qualitative
evaluation of the treatment alternatives was performed and is presented in Table 5-3.  The
results are summarized below.

Re
lia

bi
lit

y

Fl
ex

ib
ili

ty

C
om

pl
ex

ity

Pe
rf

or
m

an
ce

M
ai

nt
en

an
ce

Im
pl

em
en

ta
bi

lit
y

Activated Sludge
Oxidation Ditch

SBR
Membrane/Ballasted Flocculation

 = Favorable
 = Neutral
 = Unfavorable

Table 5-4  Secondary Treatment Alternatives
Qualitative Evaluation



Page 6-14

The oxidation ditch is an extended aeration process, and as such requires very little process
monitoring, making it the most reliable system of the four. The other three systems require
somewhat more frequent operator attention and are therefore rated neutral for reliability. The
multiple zones of the modern conventional activated sludge process and the dual treatment
trains of the membrane/ballasted flocculation process make those systems the most flexible.
The single treatment train in the SBR process limits its flexibility, while the oxidation ditch
process is rated unfavorable for flexibility because the larger basins required for this process are
less economical for large plants. The oxidation ditch is rated favorable for complexity because it
is a very simple process, while conventional activated sludge is rated neutral and the other two
processes are rated unfavorable due to their inherent operational complexity.

All four processes should perform very well in practice.  The conventional activated sludge and
oxidation ditch processes should be easily maintained because the equipment should be
familiar to treatment plant staff. The SBR and membrane/ ballasted flocculation processes
should not present maintenance problems, but are rated neutral for maintenance because the
treatment plant staff would need to become familiar with them. Except for the
membrane/ballasted flocculation process, all of these processes would be easily implemented
since they are in common use. The membrane/ballasted flocculation process is rated neutral for
implementability; while there are no processes of this type anywhere in the state, it should be
possible to obtain approval from TNRCC with adequate supporting documentation.

A glance at Table 5-3 reveals that the conventional activated sludge and oxidation ditch
processes are rated similarly, and slightly better overall than the other two processes. They are
also substantially equivalent in capital cost, and either system would provide good
performance. The oxidation ditch would perhaps be simpler to operate due to its longer sludge
age, plus it would provide more buffering capacity due to its greater volume. However, the
activated sludge process would be more cost effective to expand in the future, and would be
easier to incorporate into a much larger facility than an oxidation ditch. When the actual site for
the Lower Brushy Creek Regional WWTP is acquired, a detailed facilities plan should be
conducted to determine the most appropriate treatment process. For this report, further analysis
was conducted under the assumption that the Lower Brushy Creek Regional WWTP will
ultimately consist of three oxidation ditches and four secondary clarifiers. Under Alternative 1,
the project would likely be constructed in 4 phases, beginning with an interim package plant,
followed by a 3.0 MGD permanent plant, and then a subsequent 3.0 MGD expansion, and a final
2 MGD upgrade.  Under Alternative 3, the project would likely be constructed in 4 phases,
beginning with an interim package plant, followed by a 2.5 MGD lift station, a 6.0 MGD
permanent plant, and then a subsequent 2.0 MGD expansion.

5.5 Sludge Processing
All of the treatment processes considered will result in the production of waste sludge. The
waste sludge must be stabilized in accordance with the requirements of 40 CFR Part 503 and
managed in an environmentally acceptable manner. This section describes the feasible
alternatives for managing sludge from a future Lower Brushy Creek Regional WWTP.



Page 6-15

5.5.1 Sludge Quantity and Quality
The projected quantities of waste sludge produced by the new regional plant are shown in
Table 5-4. Some type of sludge thickening will be required for the regional treatment plant, but
sludge thickening would not be provided for the interim plant.

Parameter Interim Plant 6 MGD
Regional Plant

Sludge Wasted, lb TS/day 1,000 6,900
Waste Sludge Concentration Range, % 0.6-1.2 % 0.6-1.2 %
Waste Sludge Concentration Average, % TS 0.90% 0.90%
Waste Sludge Average Quantity, gpd 1,400 92,000

Table 5-5  Lower Brushy Creek Regional WWTP
Projected Sludge Quantities

Concerning quality, it is expected that the biosolids produced by the Lower Brushy Creek
Regional WWTP will meet the most stringent criteria for metals as stipulated in 40 CFR Part
503, Table 3. Sludge from the other Alliance plants meet this criteria; given that the contributing
area to the Lower Brushy Creek Regional WWTP will be predominantly residential and
commercial, it is anticipated that a high quality sludge will also be generated by this plant.

5.5.2 Regional Treatment Plant Sludge Management
Biosolids management is a rapidly evolving industry – regulatory trends and the need to reduce
management costs has spurred the development of many innovative technologies to produce
biosolids, especially Class A biosolids. Several Class A technologies (e.g., heat-drying and, more
recently, autothermal thermophilic aerobic digestion (ATAD)), have made the transition from
innovative to established technologies in a time span as short as 5 years.

Because of these rapid changes in the industry, it would be premature to definitively select a
biosolids management strategy for the Lower Brushy Creek Regional WWTP at this time.
Instead, this report identifies the method of biosolids management that is most likely to occur,
based on the methods currently being used at neighboring treatment plants.  Potential
alternatives for future sludge management are also discussed.

Initially, the Lower Brushy Creek Regional plant would consist of an interim plant with a
capacity around 1.0 MGD.  As such, the volume of waste sludge produced would be most
economically handled by hauling it (approximately 6 miles) to the existing Brushy Creek
Regional WWTP, where sludge is currently being dewatered and disposed of in a landfill.
Waste sludge from the 0.2 MGD Hutto WWTP is currently being managed in this fashion.
When the need occurs for the first phase permanent regional plant, it would become
economically attractive to install dewatering facilities on site.  This may consist of a belt filter
press along with a bioscrubber to treat building exhaust. The precise time at which on-site
dewatering would be required is unknown, but such facilities will likely need to be constructed
at the time of the first 6.0 MGD permanent installation. The resulting dewatered sludge would
probably be landfilled, as is the case at existing regional plant.



Page 6-16

5.5.3 Alternative Sludge Management
Alternative sludge management plans may need to be examined in the future due to potential
economic, political, and environmental concerns.  It may become desirable to produce Class A
biosolids, which are safe for land application and may even be used as a fuel source.  Sludge
stabilization could either be accomplished on site or at a regional treatment facility.

One proven on-site technology is the BioSet process, which involves treating dewatered sludge
with lime and sulfamic acid.  Other stabilization processes using lime are also available to
achieve either Class A or Class B standards of pathogen and vector attraction reduction.  Simple
aerobic digestion could be used, for example, if land application of Class B sludge on area farms
became attractive.

As an alternative to on-site sludge stabilization, one example of an off-site facility would be a
regional composting plant.  A regional stabilization facility would accept sludge from
surrounding WWTPs, including Hutto, Brushy Creek Regional, Lower Brushy Creek, Round
Rock, and perhaps elsewhere. This option offers the benefit that no separate sludge stabilization
facilities would be required.  Sludge could either be thickened and pumped, or dewatered and
trucked to the stabilization facility. The costs of these two sludge transport options would be